RH-9820 Recommended Spare Parts List

Ref. No.|Parts Name Parts No. | Q'ty
B-19 |Tension Spring S35118101 1
B-20 [Set Screw SM3.18 140553102 | 1
H-61 [Knife 2.3X48-42 SA6806001 | 1
L-44 |Screw SM 2.38 105288001 1
L-45 |[Looper R S35410001 1
|L-46 |[Eye Looper SA7547101 1
L-47 |[Spreader R S35412101 1
L-48 |[Spreader L S35413101 1
L-49 |Screw M2.6X5.5 S35032101 2
L-55 |Spring, Twist R S35035101 1
L-56 [Spring, Twist L S35036101 1
L-57 |Needle Guard U SA6872001 | 1
L-58 |Bolt Socket, M3X6 018300832 | 1
L-59 |Washer Plain S 3 025030136 | 1
L-71 |Screw M3.5 S35326101 1
L-80 [Thread Take—up Spring SA6880001 1
S1-4 [PCB Assy. Main SA6554001 | 1
S1-5 [PCB Assy. PMD SA3739501 | 1
S2-1 |PCB Assy, Power Supply Motor SA3755301 1

for subclass—00

Ref. No.|Parts Name Parts No. | Q'ty
B-21 [Needle DOX558 NY2 #16 (for China)] SA4857016 | 100
B-21 |Needle DOX558 #16 (except China) | S35133016 | 100
F2-7 [Plate Spring SA7149001 1
F2-8 |Screw M3.5 S$35326101 1
F2-9 |[Thread Trimmer A SA7150101 1
F2-10 |Thread Trimmer B SA7151101 1
F2-11 |Screw M3.5 S35326101 1
F2-19 |Screw Flat, M3X6 S06696004 | 2
F2-24 |Needle Plate R—42 SA5673001| 1
F2-25 |Screw Flat, M3X6 S06696004 | 2
F2-26 |Cloth Work Clamp, R—-30 S39932101 1
F2-28 [Support Pin, Clamp S35235001 1
F2-38 |Cloth Guide R SA7550001 | 1
F2-39 |Screw M3.5 S$35326101 1
F2-43 |Needle Plate L—-42 SA5672001| 1
F2-44 |Cloth Work Clamp, L-30 S39931101 1
F2-46 [Support Pin, Clamp S35235001 1
F2-56 |Cloth Guide L SA7551001 | 1
F2-57 |Screw M3.5 S35326101 1
L-42 [Upper Movable Knife A S35029001 1
L-70 |[Throat Plate 1.6 SA7065001 1

for subclass—01

Ref. No.|Parts Name Parts No. | Q'ty
B-21 [Needle DOX558 NY2 #14 (for China)] SA4857014| 100
B-21 |Needle DOX558 #14 (except China) | S35133014 | 100
F2-19 |Screw Flat, M3X6 S06696004 | 2
F2-24 |Needle Plate R—42 SA5673001 | 1
F2-25 |Screw Flat, M3X6 S06696004 | 2
F2-26 |Cloth Work Clamp, R-30 S$39932101 1
F2-28 [Support Pin, Clamp S35235001 1
F2-38 |Cloth Guide R SA7550001 | 1
F2-39 |Screw M3.5 S35326101 1
F2-43 |Needle Plate L—42 SA5672001 | 1
F2-44 |Cloth Work Clamp, L -30 S39931101 1
F2-46 |[Support Pin, Clamp S35235001 1
F2-56 |Cloth Guide L SA7551001| 1
F2-57 |Screw M3.5 S$35326101 1




RH-9820 Recommended Spare Parts List

Ref. No.|Parts Name Parts No. | Q'ty
L -42 [Upper Movable Knife A S35029001 1
L-70 |[Throat Plate 1.6 SA7065001 | 1

Q1-18 |Movable Knife Assy. S34899001 1

Q1-20 |Screw 3.18 141542001 3

Q1-21 |Thread Handler SA7076001 1

Q1-22 |Screw Flat, SM2.38X4 S01694001 1

Q1-25 |Fixed Knife S34895001 1

Q1-26 |Bolt Socket M2.6X8 018260832 | 2

Q1-27 |Thread Guide Plate S34894001 1

Q1-31 |Thread Nipper, U S34890001 1

Q1-32 |Thread Nipper, D S34891101 1

Q1-35 |Screw Pan M2X4 062020416 | 2

Q1-36 |Nut 1 M2 021020106 | 2

Q1-37 |Screw M2.6X3.5 542515001 2

Q1-43 |Screw SM2.38 104336003 | 1

for subclass—02L.1826

Ref. No.|Parts Name Parts No. | Q'ty
B-21 |Needle DOX558 NY2 #18 (for China)l SA4857018| 100
B-21 |Needle DOX558 #18 (except China) | S35133018 | 100
F3-9 [Needle Plate L 1826R SA7105001 1
F3-10 |Worl Clamp R-J L1826 SA7095001 | 1
F3-13 |Needle Plate L 1826L SA7100001 | 1
F3-14 |[Worl Clamp L—-J L1826 SA7090001 | 1
F3-20 |[Screw Flat, M3X6 S06696004 | 2
F3-22 [Support Pin, Clamp S35235001 1
F3-32 |Cloth Guide R SA7550001 | 1
F3-33 |Screw M3.5 S$35326101 1
F3-44 |Screw Flat, M3X6 S06696004 | 2
F3-46 [Support Pin, Clamp S35235001 1
F3-56 |Cloth Guide L SA7551001 | 1
F3-57 |Screw M3.5 S$35326101 1
L-43 [Upper Movable Knife B S37723101 1
L-70 |[Throat Plate 1.8-J S37752001 1
Q2-1 |Movable Knife R SA6988001 1
Q2-2 |Movable Knife L SA6989001 | 1
Q2-3 [Thread Handler SA6990101 1
Q2-7 |[Shoulder Screw M4 S37660101 1
Q2-8 |Nut 2 M4 021400306 | 1

for subclass—02L.2230

Ref. No.|Parts Name Parts No. | Q'ty
B-21 |Needle DOX558 NY2 #18 (for China)l SA4857018| 100
B-21 |Needle DOX558 #18 (except China) | S35133018 | 100
F3-2 |Needle Plate L 2230R SA6731001 | 1
F3-3 |Worl Clamp R-J L2230 SA6732001 | 1
F3-6 |Needle Plate L 2230L SA6741001 | 1
F3-7 [Worl Clamp L-J L2230 SA6742001 | 1
F3-20 |[Screw Flat, M3X6 S06696004 | 2
F3-22 [Support Pin, Clamp S35235001 1
F3-32 |Cloth Guide R SA7550001 | 1
F3-33 |Screw M3.5 S$35326101 1
F3-44 |Screw Flat, M3X6 S06696004 | 2
F3-46 [Support Pin, Clamp S35235001 1
F3-56 |Cloth Guide L SA7551001 | 1
F3-57 |Screw M3.5 S$35326101 1
L-43 [Upper Movable Knife B S37723101 1
L-70 |[Throat Plate 1.8-J S37752001 1
Q2-1 |Movable Knife R SA6988001 1
Q2-2 |Movable Knife L SA6989001 | 1




RH-9820 Recommended Spare Parts List

Ref. No.|Parts Name Parts No. | Q'ty
Q2-3 [Thread Handler SA6990101 1
Q2-7 |[Shoulder Screw M4 S37660101 1
Q2-8 |Nut 2 M4 021400306 | 1




